
 

State of California 

The Resources Agency 

Department of Water Resources 

 

The Municipal Water Quality 
Investigations Program 

 
State Water Project Sanitary Survey 
Volume 1 of 5: The San Joaquin River 

Watershed 
 

 

              

 

June 2015 

 

Edmund Brown Jr. John Laird Mark W. Cowin 

Governor 
State of California 

Secretary for Resources 
The Resources Agency 

Director 
Department of Water Resources 

  



 

 
  

  



 

 

State of California 
Edmund G. Brown Jr., Governor 

California Natural Resources Agency 
John Laird, Secretary for Natural Resources 

Department of Water Resources 
Mark W. Cowin, Director 

Laura King Moon, Chief Deputy Director 

Office of the Chief Counsel Public Affairs Office Internal Audit Office 
[...]
[SLDMWA] San Luis Delta Mendota Water Authority. Learn More: About Us. 2014. 

http://sldma.org/learn-more/about-us/ 

 [USBR] United States Bureau of Reclamation Delta Division Project 
http://www.usbr.gov/projects/Project.jsp?proj_Name=Delta%20Division%20Project 2011 

[USDA] United States Department of Agriculture Census of Agriculture State and County Profiles 
http://www.agcensus.usda.gov/Publications/2007/Online_Highlights/County_Profiles/California/i
ndex.asp 2007 

[USEPA] United States Environmental Protection Agency 2014 San Francisco Bay Delta about the 
Watershed http://www2.epa.gov/sfbay-delta/about-watershed  

 

 

  

66 
 

http://sldma.org/learn-more/about-us/
http://www.usbr.gov/projects/Project.jsp?proj_Name=Delta%20Division%20Project
http://www.agcensus.usda.gov/Publications/2007/Online_Highlights/County_Profiles/California/index.asp%202007
http://www.agcensus.usda.gov/Publications/2007/Online_Highlights/County_Profiles/California/index.asp%202007
http://www2.epa.gov/sfbay-delta/about-watershed


California State Water Project  Chapter 3 
Watershed Sanitary Survey 2013/14 Update  Watershed Description 
 
  

67 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2011 Update  Potential Contaminant Sources 
 

CHAPTER 4: POTENTIAL 
CONTAMINANT SOURCES 
This chapter of the San Joaquin River Watershed Sanitary Survey focuses on evaluating the potential 
contaminant sources in the watershed that could adversely affect water quality. The chapter contains a 
discussion of the following topics: 

• Wastewater Treatment Plants: Discusses the quality of the effluent from the waste water 
treatment plants that discharge to surface waters in the San Joaquin River watershed. 

• Urban Runoff: Discusses the stormwater discharges from two major urban areas (Fresno and 
Modesto) and a few selected small municipalities within the watershed. 

• Agricultural Discharges: Discusses the water quality of the discharges to surface water from 
agricultural drains. 

• Confined Animal Feeding Operations (CAFOs): Discusses of the types of CAFOs, the potential 
impacts of cattle grazing in the watershed, and compliance and violations with regulatory 
requirements. 

Wastewater Treatment Plants 

Background 
The 2011 Sanitary Survey Update contains updated information regarding wastewater treatment plants in 
the Central Valley and Sacramento-San Joaquin Delta. This section contains updated information on the 
major wastewater treatment plants and the major spills/permit violations in the San Joaquin River 
watershed of the Central Valley. 

Population Growth 
The San Joaquin River watershed area has experienced rapid urbanization with increased population 
growth. As agricultural lands are converted to urbanized areas, maintaining water quality of open waters 
such as rivers, lakes, and streams becomes increasingly important. Many of the wastewater treatment 
plants discharge into tributaries of the San Joaquin River and it is not well known how larger populations 
will affect discharge in addition to urban runoff. 

The population in the San Joaquin River Watershed is projected to increase from 2.5 million in 2010 to 
2.9 million in 2020 and to 4.5 million in 2050, an increase of 16 and 73 percent, respectively. In 
comparison, the Central Valley is projected to increase in population from 6.8 million in 2010 to 7.8 
million in 2020 and to 11.7 million in 2050 (Figure 4-1), an increase of 15 percent and 80 percent 
respectively. Overall, California’s population is projected to grow from 37.3 million in 2010 to 40.6 
million in 2020 and 50.3 million by 2050. This represents a population increase of 9 percent by 2020 and 
of 35 percent increase by 2050 (California Department of Finance 2013). Table 4-1 presents the 
populations of the counties included in the San Joaquin River watershed.  

  

68 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
Figure 4-1. Population Projections for the Central Valley and San Joaquin Watershed 

 

 

  

0

2

4

6

8

10

12

14
Po

pu
la

tio
n 

(m
ill

io
ns

)
Central Valley SJR Watershed

69 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
Table 4-1. 2008 and 2013 Population Estimate for Counties in the San Joaquin River Watershed 

County 
Total Population 
Jan 2008 Jan 2013 % Change 

Fresno 906,521 952,166 5.0 
Madera 147,958 152,711 3.2 

Merced 250,734 262,478 4.7 

San Joaquin 672,492 698,414 3.9 

Stanislaus 509,389 524,124 2.9 

Wastewater Facilities in the Watershed 
Wastewater discharged into Central Valley waterways contain numerous contaminants including human 
pathogens, organic carbon, nutrients that stimulate algal growth, and, in some cases, elevated levels of 
salinity that can adversely affect San Joaquin River water quality. Table 4-2 presents the major 
wastewater dischargers in the watershed. The California Regional Water Quality Control Board (Regional 
Water Board), Central Valley Region, defines major dischargers as those that exceed 1 million gallons per 
day (mgd). The 2011 Sanitary Survey Update estimated that the major wastewater treatment plants in the 
San Joaquin River watershed totaled 51.4 mgd (Archibald et al. 2012). Figure 4-2 presents the locations 
of the wastewater treatment plants in the San Joaquin River watershed. 

Table 4-2. Major Wastewater Treatment Plants in the San Joaquin Watershed 

Discharger 

Recent 
Average Dry 
Weather 
Flowa (mgd) 

Permitted 
Average Dry 
Weather Flow 
(mgd) 

Level of Treatment 

Manteca/Lathrop 5.7 9.87 Tertiary with NDNb 

Modesto 20 70 Secondary (Upgrading to 
Tertiary) 

Turlock 11.4 20 Tertiary with Nitrification 
Merced 8.5 12 Tertiary with Nitrification 

Atwater 3.0 6.0 Secondary with Nitrification 
(Tertiary with NDN by 2013) 

Clovis 2.8 2.8 Tertiary with NDN 
a Data on recent flows came from various permits, discharger reports and West Yost (2011) 
b NDN – Nitrification and Denitrification 

  

70 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 

Figure 4-2. Wastewater Treatment Plant Locations 

 

Manteca/Lathrop  
Manteca and Lathrop are two cities within the San Joaquin River watershed that jointly own the Manteca 
Wastewater Quality Control Facility, which serves approximately 80,500 people. The City of Manteca 
operates the facility under Waste Discharge Order R5-2009-0095, issued by the Regional Water Board. 
Currently, it has an average dry weather design flow of 9.87 mgd, but is expected to increase to 17.5 mgd 
(Regional Water Board 2011). The Manteca Wastewater Quality Control Facility is divided into two 
parallel treatment systems, the north and south treatment systems. Primary treatment consists of 

71 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
mechanical screening, aerated grit removal, and primary sedimentation. The north plant primary effluent 
undergoes additional treatment through two biotowers with high-rate plastic media. The secondary 
treatment systems consist of conventional activated sludge, including nitrification and denitrification 
(NDN), followed by secondary sedimentation. Effluent from the secondary sedimentation is un-
disinfected, which is mixed with food processing waste and applied to approximately 260 acres of 
agricultural fields. Excess secondary effluent undergoes tertiary treatment through coagulation and 
flocculation, cloth media filtration, and UV disinfection. Disinfected tertiary level treated effluent is 
discharged to the San Joaquin River. Grit and screenings are hauled offsite to a landfill for disposal. 
Sludge removed from primary and secondary sedimentation is thickened by dissolved air flotation, and 
then pumped to anaerobic digesters. After digestion, the treated sludge is dewatered by centrifuge, and 
then removed offsite for disposal (Archibald et al. 2012).  

Lathrop currently owns and operates a wastewater recycling plant (WRP-1) with a capacity of 0.75 mgd. 
Lathrop filed a Report of Waste Discharge in 2004 and requested that the Regional Water Board modify 
their waste discharge requirements to allow the city to expand WRP-1 to 3.12 mgd, and to construct 
WRP-2 which will be identical to WRP-1. The Regional Water Board issued a Master Reclamation 
Permit in 2006 to expand the existing plant and construct the new plant. The wastewater is treated to 
tertiary standards and meets California Code of Regulations Title 22 (Title 22) requirements for reclaimed 
water using membrane bioreactor technology. The recycled water irrigates agricultural crops, parks, and 
median strips (Archibald et al. 2012). Figure 4-3 shows the wastewater treatment plant in relation to its 
discharge location on the San Joaquin River. 

Manteca/Lathrop had two spill events in 2012 and several permit violations in 2009 and 2011 (Regional 
Water Board 2011): 

• Spills: On October 22 and November 30, 2012, approximately 496,500 gallons and 294,300 
gallons, respectively, of un-disinfected tertiary treated effluent was discharged to the San Joaquin 
River. The spills were caused by electrical short-circuits in one of the six UV systems’ air 
conditioner units. The air conditioner unit failures were attributed to the electrical sensitivity 
settings for the electrical circuit protection devices. The sensitivity settings cut off all power 
feeding the entire UV system if an electrical short occurred in a minor sub-system. The problem 
was corrected on December 4, 2012. The facility was fined $87,492. 

• Permit Violations: The Regional Water Board issued Administrative Civil Liability (ACL) 
complaints in October 2009 and January 2011 for effluent violations between February 2009 and 
September 2010. There were a total of 11 effluent violations: coliform (8), turbidity (1), and 
ammonia (2). Manteca was assessed minimum penalties of $18,000 for six of the violations. 

  

72 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
Figure 4-3. Manteca WWTP and Discharge Location 

 

Modesto 
The City of Modesto Water Quality Control Facility serves approximately 225,000 people for the City of 
Modesto, the community of Empire, and a portion of the City of Ceres. The facility currently operates 
under Waste Discharge Order R5-2012-0031. The facility’s treatment system consists of separate primary 
and secondary treatment plants. The primary treatment plant provides pumping, screening, grit removal, 
flow measurement, primary clarification, and sludge digestion. The clarified effluent is then transported to 
the secondary treatment plant, which has a peak hydraulic treatment capacity of 70 mgd. At the secondary 
treatment plant, approximately half of the primary plant effluent is treated in fixed film reactors (FFRs). 
The remaining primary effluent is discharged to an aerated recirculation channel where it is combined 
with the effluent from the FFR. Flow in the aerated recirculation channel is then distributed to three 
parallel facultative ponds for further treatment. Treated wastewater is transferred to one of two storage 
ponds until it can be discharged to the San Joaquin River, or applied to a 2,526 acre ranch. Prior to being 
discharged to the San Joaquin River, the secondary-level treated effluent is disinfected with chlorine in a 
contact basin, and then dechlorinated with sulfur dioxide. The secondary treated effluent is discharged 
seasonally from October 1 through May 31 (Regional Water Board 2011). 

The facility is currently upgrading the tertiary treatment facility. Phase 1A was completed in July 2010. 
The capacity of the tertiary treatment facility is 2.3 mgd, but will be increased to 14.9 mgd by February 
2018 with the completion of Phase 2. Upgrades for Phase 2 will include constructing a two-step 
membrane bioreactor (MBR) process that includes an aerated activated sludge process and a membrane 
separation process that separates smaller particles from the water. The activated sludge process begins 
with an oxidation ditch that provides biological treatment, reducing biochemical oxygen demand and 
providing nitrogen removal (NDN). Ultraviolet (UV) light radiation disinfects the filtered wastewater 

73 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
prior to storage or discharge. Following Phase 2, Phase 3 will increase treatment capacity from 14.9 mgd 
to 19.1 mgd. Once all upgrades are complete, the seasonal discharge of the secondary treated effluent will 
cease and the tertiary treated effluent will be discharged year-round to the San Joaquin River (Regional 
Water Board 2011). Figure 4-4 shows the Modesto wastewater treatment plant in relation to its discharge 
location on the San Joaquin River. 

The Regional Water Board issued ACL complaints in 2013 for effluent violations between December 
2007 and May 2013. There were a total of 7 violations: total recoverable iron (1), total recoverable 
aluminum (1), chloride (4), and total suspended solids percent removal (1). Modesto was assessed a 
minimum penalty of $3,000 as most of the violations were non-serious violations and not subject to 
mandatory minimum penalties. 

Figure 4-4. Modesto WWTP and Discharge Location 

 

Turlock 
The City of Turlock Water Quality Control Facility serves approximately 78,179 people from the City of 
Turlock, Keyes, and Denair community service districts, and 10 significant industrial users. The facility 
operates under Waste Discharge Order R5-2010-0002 with a daily average dry weather flow capacity of 
20 mgd. The treatment system at the facility consists of: screening; primary treatment (flotation); 
secondary treatment (activated sludge) that includes biotowers, aeration, and nitrification (waste solids are 
treated via a gravity belt thickener and anaerobic digestion); secondary clarification; high rate 
clarifier/thickener; cloth disk filters; and chlorine disinfection and sodium bisulfite dechlorination. The 
facility houses a 37.2 million gallon earthen emergency storage basin, which allows the diversion and 
storage of primary effluent if necessary (Regional Water Board 2011).  

74 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
The facility currently discharges to Harding Drain. Harding Drain (also known as the Turlock Irrigational 
District (TID) Lateral 5 Canal) is a man-made agricultural drainage facility designed and maintained by 
TID for drainage purposes while also being a tributary to the San Joaquin River. Besides carrying effluent 
from the facility, Harding Drain also carries flows from TID operational spill water, tailwater from row 
and orchard crops, municipal stormwater, and other runoff. Plans are currently underway to construct a 
dedicated pipeline to transport and discharge treated wastewater from the facility directly to the San 
Joaquin River. The pipeline will serve two benefits: (1) discharges from the treatment facility will not 
need to be coordinated with TID, allowing TID to efficiently operate and maintain its system; (2) the 
pipeline will allow treated effluent to be transported directly to the SJR which allows TID and agricultural 
operations that discharge to Harding Drain to separately monitor and manage water quality associated 
with agricultural activities (Regional Water Board, 2011). Figure 4-5 shows the Turlock plant in relation 
to its discharge locations at Harding Drain and the San Joaquin River. 

The Regional Water Board issued ACL complaints in 2013 for effluent violations between January 2008 
and August 2012. There were a total of 3 violations: chlorine (1), total chlorine residual (1), and pH (1). 
Turlock was assessed the minimum penalty for the violations, totaling $6,000. 

Figure 4-5. Turlock WWTP and Discharge Location 

 

Merced 
The Merced Wastewater Treatment Facility provides sewerage service to the City of Merced, with an 
approximate population of 90,000. The Facility operates under Waste Discharge Order R5-2014-0096. 
The Facility has recently undergone upgrades and now provides tertiary treated effluent with a current 
flow of 12.0 mgd. Based on demand, the Facility is expected to increase the daily average flow capacity 

75 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
in a two phased expansion. The first phase will see the flow increase from 12.0 mgd to 16.0 mgd while 
the second phase will provide an increase from 16.0 mgd to 20.0 mgd (Regional Water Board 2014). 

Before the planned upgrades, the facility consisted of a tertiary headworks pump station with fine screens 
and grit removal, a septage receiving area, two primary clarifiers, three activated sludge basins with three 
separate anoxic denitrification basins, three secondary clarifiers, flocculation basins, filters, UV light 
disinfection, a re-aeration outfall, and chlorination and dechlorination units. Solids handling and treatment 
upgrades include: a dissolved air flotation thickener, primary digesters, solids holding tank, digester gas 
holder, solids dewatering facility, centrate pump station and equalization tank, and a lined active solar 
dryer. The first phase of the new expansion to increase the flow rate to 16.0 mgd will consist of adding a 
fourth activated sludge basin, a third sludge digester, a solids holding tank, and additional active solar 
driers. In the second phase of the expected expansion, a fourth primary clarifier, a fifth activated sludge 
basin, and a fifth secondary clarifier will be constructed. Once all expansions are complete, the flow rate 
will be increased to 20.0 mgd while effluent quality is anticipated to stay the same. The treated effluent is 
discharged into Harley Slough, an ephemeral, effluent dominated water body that flows to Owens Creek 
and then to the San Joaquin River. Effluent is also discharged to the Merced Wildlife Area and the Land 
Application Area (which is currently planted with a wheat and rye hybrid). Figure 4-6 shows the Merced 
treatment plant location in relation to its discharge location in Hartley Slough. 

The Regional Water Board issued no ACL complaints for this facility during the study period (2008-
2013).  

Figure 4-6. Merced WWTP and Discharge Location 

 

76 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
Atwater 
The Atwater Regional Wastewater Treatment Facility serves a population of approximately 40,000 
people, supplying sewerage services to the City of Atwater, the unincorporated community of Winton, the 
Federal Bureau of Prisons-Atwater, and the Castle Airport Aviation and Development Center. The facility 
operates under Waste Discharge Order R5-2011-0082. This facility replaced the Atwater Wastewater 
Treatment Plant. The new facility has an average flow capacity of 6.0 mgd and contains a treatment 
system consisting of headworks with screens and a vortex grit removal system, two oxidation ditches, 
three secondary clarifiers, three cloth media tertiary filters, and an ultraviolet light disinfection system. 
Sludge wasted from the secondary clarifiers will be sent to a return activated sludge (RAS) or wasted 
from the system as waste activated sludge (WAS). RAS will be pumped back to the oxidation ditches and 
WAS will be pumped to two concrete aerobic digesters. Supernatant from the digesters will be conveyed 
to the headworks of the facility. Stabilized biosolids will be pumped to temporary holding tanks prior to 
mechanical dewatering. Mechanically dewatered biosolids will be transferred to an onsite drying/storage 
area and/or hauled offsite to a disposal facility. Also included at the facility is an unlined, onsite 
stormwater retention pond that will be used to collect all stormwater runoff from the facility. The pond 
may also be used as an emergency storage basin to divert wastewater as the need arises. The treated 
wastewater is discharged to Peck/Atwater Drain, which is hydraulically connected to the San Joaquin 
River, but is not a direct tributary. Both Peck and Atwater Drain are man-made unlined constructed 
channels. Atwater Drain feeds wetland habitat of the Merced National Wildlife Refuge, owned and 
operated by the U.S. Fish and Wildlife Service. Natural surface water channels convey water from the 
wetland habitat to the southwest corner of the Refuge, bounded by a levee. A breach in the levee allows 
the Refuge to exchange water with the East Side Canal, and water in the Canal is periodically diverted to 
the San Joaquin River between Sac Dam and the mouth of the Merced River. Atwater Drain empties into 
Peck Drain, and the primary use of Peck Drain is irrigation by Joseph Gallo Farms (Regional Water 
Board, 2011). Figure 4-7 shows the location of the Atwater treatment plant in relation to its discharge 
location into Peck/Atwater Drain. 

The Regional Water Board issued no ACL complaints for this facility during the study period (2008-
2013). 

  

77 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
Figure 4-7. Atwater WWTP and Discharge Location 

 

Clovis 
The Clovis Sewage Treatment and Water Reuse Facility (ST/WRF) provide sewerage service for the City 
of Clovis, serving a population of approximately 89,924. The facility operates under Waste Discharge 
Order R5-2014-0005. The current average flow capacity for this facility is 2.8 mgd. This facility is 
proposing a three phase process to upgrade the capabilities of the system to handle an increasing 
population. These phases will increase the average flow capacity from 2.8 mgd (phase 1) to 5.6 mgd 
(phase 2), and eventually to 8.4 mgd (phase 3). Sewage is currently conveyed to the Fresno-Clovis 
Regional Wastewater Treatment Facility. The Fresno-Clovis facility will continue to receive and treat 
some sewage from Clovis due to the limited capacities of the ST/WRF and the projected population 
growth of the city. 

The treatment system at the ST/WRF consists of headworks with screens, a cyclone to remove grit and 
settleable materials (acting as a primary treatment), an anaerobic and aerobic treatment tank (acting as 
secondary treatment), and membrane filtration units (acting as tertiary treatment). The disinfected tertiary 
treated effluent will be disinfected with ultraviolet radiation. Odor will be captured throughout the process 
and recycled into the aerobic treatment tank or into the final biological odor treatment beds. The tertiary 
treated effluent will be stored in 3.08 million gallon bolted-steel tanks for use as recycled water or for 
discharge to one of the two surface water locations. One tank will be present by the completion of phase 
1, while adding another 3.08 million gallon tank with the completion of phase 2.  

Solids will pass through the patented Cannibal Solids Reduction Process. The Cannibal process reduces 
solids in the secondary treatment system by holding RAS in the interchange between tanks for 

78 
 



California State Water Project  Chapter 4 
Watershed Sanitary Survey 2013/14 Update  Potential Contaminant Sources 
 
approximately 10 days under specific environmental conditions that work to break down the solids. A 
single solids holding tank/aerobic digester will be used to handle the occasional purge of solids needed by 
the Cannibal process. Class B solids, which are treated but still contain detectible levels of pathogens 
(Environmental Protection Agency 2013), from the digester will be intermittently discharged through a 